COMHAIRLE CHONTAE CHILL CHAINNIGH
KILKENNY COUNTY COUNCIL

S

ANNUAL REPORT 2023

ADOPTED BY KILKENNY COUNTY COUNCIL ON 2024



TABLE OF CONTENTS

Statement of An Cathaoirleach.............ccccooiiiiiiiiii s 1
Chief Executive's Statement ............ccccccuiuiiiiiiiiiiiii e 2
Highlights FOr 2022 ........c.ccoiiiiiiiiiiii s 3
Electoral RePIeSentations ...........coeeirieieueiririeicinecciet ettt et 5
Meetings of the COUNCIL..........cccciiiiiiiii e 7
Meeting of COMMULLEES........c.cciuiiiiiiiiiiiii e 9
Committees & Subsidiary Bodies.............cccooiiiiiiiiiiiii e 16
Kilkenny Joint Policing Commuittee............c.cocoiiiiiiiiiiiiiiiiiiiiiicccc e 19
Members Training & EXPENSES............cccoiiiiiiiiiiiiiiiiiiiiii e 20
[...]
(c) N24 Carrick Road Minor Improvement Scheme

An allocation of €100,000 was provided in 2023 in expectation of a potential oral
hearing and/or decision by An Bord Pleanala on the scheme which had been
submitted for approval in November 2022. Kilkenny County Council responded to a
formal request for addition information by An Bord Pleandla in respect of both the
applications for 177AE Planning Approval and Compulsory Purchase Order
Confirmation in December 2023. A decision on the scheme is now expected during
Q1 or early Q2 2024.

OTHER MINOR CAPITAL PROJECTS

N10 Ossory Bridge. Improvement works in respect of the N10 Ossory Bridge commenced
in late Q2 2023 and are expected to be completed by Q1 2024. All lanes reopened to traffic
in late December 2023. Complex watermain installation requirements and adverse weather
impacted progress. The overall outturn cost for the project is expected to be just under €2m.

National Pavement Improvement Programme
Under the Pavement Improvement and Minor Works Programme, financed by TII,
Kilkenny County Council has made significant progress with respect to the following:

N77 Knockroe to Littlefield Pavement Scheme

This project was completed by Lagan Asphalt Ltd for a contract value of just under €1.7m
during 2023 and consisted of approximately 2.9 km pavement improvement overlay and
other associated works.

N77 Near Clinstown National School

50



N77 Suttonsrath Pavement Scheme

This project was completed by Priority Construction Ltd for a contract value of €930,000
during 2023 and consisted of approximately 1.6 km pavement improvement overlay and
other associated works.

New N77 Pavement at Suttonsrath

N10 Danesfort Pavement Scheme

The N10 Danesfort Pavement Improvement Scheme commenced construction during
November 2022 and was completed by Q2 2023. The project was a joint pavement and HD15
junction safety improvement project covering a distance of 1.24km and had an overall value
of €1m.

N76 Callan By Pass Pavement Scheme

The design work in repsect of this proposed scheme progressed during 2023 by Tramore
House Regional Design Office and successfully secured from TII Gateway 1 approval for
the Project Appraisal Report in December 2023. The preparation of tender documentation
can now proceed during 2024 with a view to issuing tender documentation during 2024.
The Callan By Pass scheme in particular is complex given its semi urban location, the
presence of a major bridge structure and addressing active travel requirements.

National Road B12 Maintenance Works
Kilkenny County Council received €87,100 in 2023 to address a number of specific issues
identified by the Municipal District Engineers on the national road network.

National Road HD28 Skid Resistance Maintenance Works
Expenditure in excess of €550,000 was spent in 2023 to address skid resistance issues on the
N10, N24 and N77. This included pavement replacement and mechanical abrasion works.

Fencing Retrofit on the National
Road Network

Works to the value of €76,000 were
completed during 2023 on this
scheme. This scheme provides for
the replacement of old concrete post
and rail fencing with passively safe
fencing. The funding provided for
the completion of works on the N10,
N77 & N78 network.

Typical Fencing Retrofit completed works on the N10 Dundaryark
51



NON- NATIONAL ROAD NETWORK

Restoration Improvement and Restoration Maintenance Programme 2023

The main road improvements on the Non-National road network are funded from the Road
Restoration Improvement and Maintenance Grant Scheme. The Council received a grant
allocation of €13,136,386 in 2023. Works under this funding Scheme are prioritised on a basis
of providing for enhancements to the road condition rating, skid resistance and
impermeability. Significant progress has been made on the Non-National road network
over the years since the Restoration Grant was introduced and the condition rating of the
roads in County Kilkenny compares favourably with that of other Counties.

Non- National Low-Cost Safety Programme

The Non- National Low-Cost Safety Programme is targeted at locations along the non-
national road network which have been identified as collision prone zones. The works
carried out under this programme include improved junction delineation and visibility
splays, traffic calming, enhanced roadside delineation and pedestrian crossing facilitates
within urban areas. 16 schemes were completed under this programme at a cost of €361,500
in 2023.

Public Lighting

Kilkenny County Council maintains approximately 12,000 public lights throughout the
County. Enerveo are presently contracted to maintain the public lighting stock of Kilkenny
County Council. This contract was a joint tender by Kilkenny and Carlow County
Councils. A new tender is expected to be issued in Q3 2024.

Kilkenny LED Replacement Programme Non-National Roads

The replacement of the existing lanterns with new LED lanterns is being carried out as part
of the Public Lighting Energy Enhancement Project (PLEEP). The Works contract for the
PLEEP project was awarded to Killaree Lighting Services - ASD Joint Venture and the
management contract to Arup Consulting Engineers. The survey (12,000 units) and lighting
design works (5,200 units) were completed for County Kilkenny in 2023 and the installation
works commenced in Q4 of 2023. The installation of the 5,200 new LED lanterns will be
completed by Q2 2024. This will result in a substantial reduction in energy consumption
and greenhouse gas emissions.

The PLEEP project, led by Kilkenny County Council is responsible for the upgrade of
approximately 75,000 lanterns in the Eastern Region.

52



Flood Relief Capital Projects

Kilkenny County Council was allocated €29.6million investment for Flood Risk
Management measures across 6 schemes in the County, funded by the Governments Ten
Year Programme of Investment (2018-2028) and administrated by the OPW.

In 2023, Two Tranche 1 Schemes progressed:

* Ballyhale FRS Section 177 AE and CPO applications were submitted for approval to An
Bord Pleanala in May of 2023. A decision from An Bord Pleanala is still awaited.

* Graiguenamanagh is due to advance to Stage 2 Planning Phase in 2024. Site Investigation
works will be completed in Q1 2024.

These Flood Relief Schemes will provide a standard of protection when complete to
approximately 92 properties and will have a significant social and economic benefit to the
effected communities of both Graiguenamanagh and Ballyhale.

Minor Works Programme

Kilkenny County Council sought funding from the OPW under the Minor Works
Programme for 2 Minor Works project in Kilkenny in 2023, Callan, for Phase 2,
infrastructure works, and Rathcurby.

Survey works and report preparation works for Ardaloo, for which funding for reports were
received in 2022 was completed in December 2023 with application to be made Q1 2024.

Road Safety Working Together Group (RSWTG)

During 2023 Kilkenny County Council established a Road Safety Working Together Group
(RSWTG), chaired by ClIr. Matt Doran and comprising representatives from the RSA,
Ambulance Service, TII, Elected Representatives, Fire Service, An Garda Siochédna, Director

of Roads & Transportation, Cycling Officer, Road Safety Officer and Roads Engineering
Staff.

The group had their inaugural meeting on 16th November, 2023 and agreed the adoption of
Kilkenny’s Road Safety Plan 2022 - 2030 which sets out Kilkenny’s aims and objectives for
road safety in line with the Government’s Road Safety Strategy - Vision Zero.

The adopted Road Safety Plan was presented to SPC2 - Road Transportation and Mobility
on 7th December, 2023 and was launched at the Council Meeting on 18t December, 2023.

Kilkenns Road Safety Working Together Group
53



Street Name New Signage

Canal Walk Well Repair

Belly Bing Wrapping

Patrick St. Upgrade

Dama & Radestown Lanes

R695 DAMA RADESTOWN LANE

54



New Christmas Lighting 2023
St. John’s Street Upper & Lower
Rose Inn Street

Parade Junction

New Christmas Lighting 2023 contd...

6m Tree on Canal Square

10m Tree on the Parade
Patrick Street & Ormonde Street.

il Py
» ’0 . ¢ @ .'..“
.‘00000000

55



WATER SERVICES

Operation & Maintenance
Under Service Level Agreement with Uisce Eireann, Kilkenny County Council’s staff
operates:

* 19 public drinking water supplies

* 35 public waste water treatment schemes

* 9.59 billion litres of water (average 26.28 million litres/day) provided to approximately
67,500 customers.

Kilkenny City Regional Water Supply Scheme

Significant works were completed on the upgrade to the Kilkenny City Regional Water
Supply Scheme (RWSS) during 2023 with the works due for completion in Q2 2024. The
works to the existing Troyswood Water Treatment Plant will increase the daily production
capacity from 8MLD (mega litres per day or 8,000m3) to 19MLD. Project ancillary works
include the decommissioning of the existing water treatment plant in Radestown and to
address any shortcomings in water quality produced at the existing Troyswood Plant.

Construction on the upgrade of the Kilkenny City RWSS continued throughout the year
with approximately 80% of the overall construction works completed by the end of 2023.

Elements of work completed during 2023 include:
* Completion of the new building comprising of chemical storage tanks and bunds, dosing

kiosks & pumps, high lift pump station, Control room, ESB substation & sludge
processing.

* Commissioning of new wash water treatment facilities including sludge tanks and
settlement tanks.

* Construction of the raw water rising main from the new intake to the Troyswood Water
Treatment Plant.

* Process upgrades to the existing plant including upgrades to the existing flocculation
system, settlement tanks, rapid gravity filters and enhanced coagulation treatment
process.

* New UV disinfection system.

* New chlorination system using Sodium Hypochlorite.

* Wash Water settlements tanks, PFT and Sludge Balancing Tank, Sludge dewatering.

56



Completion of new clarification & filter tanks and refurbishment of existing clarifiers
and filters.

Kilkenny Czty RWSS - New Clarzﬁer 6’ Rapzd Sand let

Completion of the River Nore water abstraction point. New intake works comprising of
sediment settlement sump, fine screen chamber, pump sump, and control building.

Kilkenny City RWSS - New Intake Works & Control building

Reinstatement works to the 2.8km rising main which will supply treated water from the
upgraded Troyswood WTP to the existing reservoirs at the Radestown WTP.

—

P

Kilkenny Czty RWSS Remstatement‘Works to new Rising Main

57



Kilkenny Main Drainage - Satellite Dewatering Centre

Construction works on this project were completed in June 2023. The following items were
incorporated into the existing wastewater treatment plant and now accept and treat the
wastewater sludge for all other wastewater treatment plants located in County Kilkenny:

* Sludge acceptance area including new inlet screen and wash press.

* Sludge Import Reception Tank, sludge transfer pumps and associated pipework.

* Sludge Blending Tank including sludge transfer pumps, tank mixing and tank cleaning
system, access stairs & permanent lifting equipment.

* Sludge Liquor Return Sump.

* Sludge Liquor Return Balancing Tank including transfer pumps, tank mixing and tank
cleaning system, access stairs & permanent lifting equipment.

* Odour control plant for sludge imports.

» Refurbish Picket Fence Thickener.

* New Sludge Dewatering Press including polyelectrolyte dosing pumps.

I'; ! ||||

e " .
/ ol

Kilkenny City & Environs Wastewater Treatment Plant Purcellsinch
Completed Sludge Import & Tank Installation Works

Kilkenny City & Environs Wastewater Treatment Plant Purcellsinch
Completed Sludge Import Screen & Wash Press

58



National Certificate of Authorisation Programme (NCAP)
The wastewater treatment plant in Kilmoganny has been selected by Uisce Eireann for
upgrade works under the National Certificate of Authorisation Programme (NCAP)

The primary objectives of the NCAP are as follows:

* Ensure compliance with the requirements of the Waste Water Discharge Authorisation
(WWDA) Certificate of Authorisation.

* Identify appropriate improvements to the waste water treatment plant, which are
necessary to ensure all discharge(s) from the agglomeration contribute towards
achieving at least good status in accordance with the European Communities
Environmental Objectives (Surface Waters) Regulations 2009 and/or the European
Communities Environmental Objectives (Groundwater) Regulations 2010.

» Assess all secondary discharge points, storm water overflows and emergency overflows
within the agglomeration using the Irish Water Stormwater Overflow Assessment
Template to identify and determine the integrity, effectiveness of operation and
improvements necessary to ensure compliance with the requirements of the relevant
Certificate of Authorisation.

* Replace existing infrastructure where economically feasible having carried out a detailed
assessment of alternatives and following the completion of a cost benefit analysis.

Following comprehensive reviews of the existing wastewater treatment plant and
agglomeration during 2023 a planning application for the upgrade of this wastewater
treatment plant was submitted to Kilkenny County Council’s Planning Department in
December 2023. Subject to statutory approvals, including successful planning, works will
continue in 2024.

Small Towns and Villages Growth Programme

The Bennettsbridge Wastewater Treatment Plant (WWTP) upgrade project, part of the Small
Towns & Villages Growth Programme (STVGP) is currently in the concept design
phase. Data collection for the design has been collated and a number of ecological and other
surveys have been completed. The site and route selection report is expected to be
completed in early 2024.

Data collection and analysis (UE Project Stages 1 and 2) for the Paulstown wastewater
treatment plant commenced during 2023 and will continue to be undertaken during 2024.

Leakage Reduction Programme

* A budget of approximately €14.2 million was allocated by Irish Water to assist in
achieving the leakage target in Kilkenny for 2023 in addition to improving the overall
below ground assets.

* In relation to mains replacement,
approximately 10.5km was
constructed in 2023 with a further 7km
at design stage.

Mains Rehabilitation Works

Works undertaken in 2023 include:

* Rathduff Reservoir — Norelands WTP -
replacement of 2.8km of asbestos
rising main with Ductile Iron and 4.2
km of asbestos distribution main with
HDPE. Completed Q2 2023 Construction of Ductile

Iron Rising Main to Rathduff Reservoir

59



* Dublin Rd, Thomastown - installation of 1,220m of 180 HDPE to replace ageing asbestos
water main. Completed Q3 2023.

ootk

Construction of new HDPE watermain at Dublin Rd, Thomastown

» Annamult, Bennettsbridge - installation of 2,560m of 125mm HDPE water main.
Completed Q3 2023

* R700 Bennettesbridge - Killarney Cross - installation of 2,435m of 250 HDPE to replace
ageing asbestos water main. Commenced Q4 2023.

Backyard Services

» St Fiacres Place, Kilkenny - Construction of 607m HDPE watermain and 99 backyard
services. Completed Q2 2023. Improved pressure and reduction in leakage for residents
of St. Fiacres Place.

» Leggatsrath Cottages, Kilkenny - Construction commenced in Q4 2023 for mains rehab
(210m) and backyard services (22 homes).

Pressure Management

* The generation of more stable pressures within network allowed for increased pressure
management applications and have a direct effect on levels of leakage.

* These hydraulically actuated Pressure Reducing Valves replaced throttled valves which
reduced pressures in the network in proportion to the flow through the valves, resulting
in a reduction in burst frequencies recorded.

PRYV installation at Kiltown éross, Inistioge

60



Find & Fix

Planned and structured program where find crews use network information to